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1 Summary of SAR Test Report’

1.1 Equipment under test (EUT)

Serial Number BX900H9GNR

Type Number AAD-3880029-BV

FCC ID: PY7A3880029

Device ID IC: 4170B- A3880029

Accessories used |, \isree HPM-62, Battery BST-39

in testing
Hardware status AP1
Notes -

BT EEmE 850 900 | 1800 1900 2100 | 2450

[MHZz]
Modes srrs | WOOMA | o | aoms | omms | WCOMA | woomA |
HSDPA HSDPA HSDPA
EDGE EDGE | EDGE | EDGE

Supported 4 O 4 4 4 O ™ O
Covered by report 4 O O O 4 O O O
Data and GPRS class 10, GPRS capability class B, EDGE class 10,

connectivity Bluetooth class 1

Exposure General public
environment

1 This page and the next contain a summary of the test results. The full report provides a complete description of all test details and results
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1.2

The maximum SAR values are given in the table below. The device conforms to the requirements of
the relevant standards when the maximum SAR value is less than or equal to the limit.

Results

1.2.1 Results applicable to the 1g SAR limit
Channel/ SAR1g
Mode | Frequency Position Max SAR1g limit® Result
(MHz)
HEAD | SOV | 190/836.6 | Right, Cheek | 0.86Wikg | 1.6Wikg | PASSED
BoDY | oV | 1288242 | Back,15mm | 060Wikg | 1.6Wikg | PASSED
GPRS
BODY | CLit° | 1288242 | Back 15mm | 061Wikg | 1.6Wkg | PASSED
EDGE
BODY | “go- | 1288242 | Back 15mm | 040Wikg | 1.6Wikg | PASSED
HEAD 1G930'\g 512/1850.2 | Left, Cheek | 0.73Wikg | 1.6 Wikg | PASSED
BODY 1G930'\g 810/1909.8 | Back, 15mm | 048 Wikg | 1.6 Wikg | PASSED
GPRS
BoDY | G°° | 81011909.8 | Back, 15mm | 043Wikg | 1.6Wikg | PASSED
BoDY | ERSF | 810/1909.8 | Back, 15mm | 037Wikg | 1.6Wikg | PASSED
[ Extended Uncertainty (k=2) 95% +21.9%

2 SAR limit applicable in USA and Canada

4 (55)
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2 General information

The tests reported in this document have been performed in accordance with the SAR measurement
standards IEC 62209-1 [1], IEEE Standard 1528 [2] and the FCC OET Bulletin 65 Supplement C [3].
The purpose of the tests was to verify that the EUT is in compliance with the appropriate RF exposure

standards, recommendations and limits [3-4].

3 Equipment under test

The tables below summarize the technical data for the equipment under test. Photographs of the
device are presented in Appendix A.

Device model

Type No: AAD-A3880029-BV
FCC ID: PY7A3880029
IC: 4170B- A3880029

Serial number of tested unit(s)

BX900H9GNR

Mode(s) covered by this report

GSM/GPRS/EDGE 850, 1900

Antenna(s)

Internal

Maximum output power level® (dBm)

GSM/GPRS/EDGE: See table below
Bluetooth: 4.5

GPRS/EDGE Class, GPRS capability
class

10, B

Duty cycle(s)

1:8 (GSM), 1:4 (GPRS/EDGE)

Transmitter frequency range (MHz)

GSMB850: 824.2 — 848.8
GSM1900: 1850.2 — 1909.8
Bluetooth: 2402.0 — 2480.0

Hardware status

AP1

Software(s)

NA

Tested accessories

Stereo handsfree HPM-62

Tested batteries BST-39
Maximum EUT power (dBm)
Mode power level Low Middle High
(dBm) Channel Channel Channel
GSM(1TS%)850 33.0 32.9 32.9 33.0
GPRS(2TS)850 30.0 30.0 30.0 30.0
EDGE(2TS)850 28.0 27.9 27.8 27.8
GSM(1TS)1900 31.0 30.9 30.9 30.7
GPRS(2TS)1900 28.0 27.9 27.9 27.9
EDGE(2TS)1900 27.0 27.0 26.8 26.8

3 Output power level of the phone at the antenna port for the maximum power setting. This equals the nominal output power level plus the tolerance in production.

4 TS=Time slot

5 (55)
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4 Test equipment

4.1 Dosimetric system

The SAR measurements were made using the DASY4 professional near-field scanner by Schmid &
Partner Engineering AG that was installed in December 2002. An uncertainty budget including total
uncertainty (k=1) and expanded uncertainty (k=2) for 1g and 10g SAR assessments is found in section
7. The equipment list is given below. Appendices E and F contain the calibration certificates for the
SAR test probes.

Description Serial number Calibration due date C?:g;?/g?n
Probe electronics, DAE3 S/N 422 2009-04-14 12 months
E-field probe, ES3DV3 S/N 3155 2009-03-17 12 months
E-field probe, ES3DV3 S/N 3113 2009-04-14 12 months
Dipole validation kit, D835V2 S/N 413 NA NA
Dipole validation kit, D1900V2 S/N 510 NA NA
SAM Phantom (SAM1) S/N TP-1390 NA NA
SAM Phantom (SAM2) S/N TP-1004 NA NA
4.2 Additional equipment
Description Serial number Calibration due date C?:tbeﬁt;?n
Dielectric probe kit, HP 85070C S/N US99360060 NA NA
Network analyzer, Agilent E5071C S/N MY46104892 2009-07-02 12 months
Power meter, R&S NRVS S/N 848888/052 2009-05-28 24 months
Power sensor, R&S NRV-Z5 S/N 849895/030 2009-05-28 24 months
e R8s oMU 500 " SIN 107639 2009-05-27 12 months
Thermo’;‘g;esrk'\f\?fo TFX- SIN 10130918 2009-10-20 12 months

6 (55)
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5 Electrical parameters of the tissue simulating liquids

The parameters of the tissue simulating liquids were measured using the network analyzer and the
dielectric probe kit prior to the SAR measurements. The results are shown in the table below.
Specified standard values for the permittivity and the conductivity are given in [1-3]. The measured
values are within 5% of the standard values. The mass density of the liquid entered into the DASY4
program was 1000 kg/ma. The depth of the tissue simulating liquid was 15.0 to 15.5 cm as shown in

the figures below.

f (MHz) Liquid type Measured/Specification &r o (S/m)
Measured 42.7 10 43.4°| 0.91100.92°
Head Specified value 41.5 0.90
850 Difference (%) +29to+4.6 | +1.1t0+2.2
Measured 54.3 to 54.6° | 0.96 to 0.97°
Body (muscle) Specified value 55.2 0.97
Difference (%) -1.1t0-1.6 +1.0t0 0
Measured 38.4 1.34
Head Specified value 40.0 1.40
1900 Difference (%) -4.0 -4.3
Measured 51.2 1.58
Body (muscle) Specified value 53.3 1.52
Difference (%) -3.9 +3.9

Measured level (153
mm, head section) of
1900 MHz head tissue
simulating liquid in
phantom.

Measured level
(152 mm, flat
section) of 1900
MHz muscle
tissue simulating
liquid in phantom

Measured level
(153 mm, flat
section) of 850
MHz muscle
tissue simulating
liquid in phantom

Measured level
(150 mm, head
section) of 850
MHz head tissue
simulating liquid
in phantom

® Measurements were conducted over more than one day and the parameters were in the stated range.

7 (55)
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6 SAR system performance check

System performance checks for the DASY4 were conducted before the SAR measurements with the
D835V2 and D1900V2 dipole kits and the obtained results are displayed in the table below. The
results are within 10% of the reference values [2][5]. Evaluations prior to the SAR testing showed that
the maximum SAR system noise was below 2 mW/kg, which is below the standard requirements. The
temperature of the test facility during the system performance checks was in the range 20°C to 25°C.

f (MHz) [Liquid type|  casured s(‘fvﬁ(;? Sm;g:’)g & | o(S/m) te';ri]?o“(ifc) Date

Measured 10.2 6.6 434 0.92 21.6 2009-03-05

Reference [2] 9.5 6.2 41.5 0.90 - -

Head Difference (%) +7.4 +6.5 +4.6 +2.2 - -
Measured 10.0 6.5 42.7 0.91 22.5 2009-03-17

Reference [2] 9.5 6.2 41.5 0.90 - -

835 Difference (%) +5.3 +4.8 +2.9 +1.1 - -
Measured 10.6 7.0 54.3 0.96 214 2009-03-05

Reference [5] 9.8 6.4 55.2 0.97 - -

Body Difference (%) +8.2 +9.4 -1.6 -1.0 - -
(muscle) | Measured 10.6 7.0 546 | 0.97 222 |2009-03-09

Reference [5] 9.8 6.4 55.2 0.97 - -

Difference (%) +8.2 +9.4 -1.1 0 - -
Measured 35.8 18.7 38.4 1.34 23.0 2009-03-10

Head Reference [2] 39.7 20.5 40.0 1.40 - -

1900 Difference (%) -9.8 -8.8 -4.0 -4.3 - -
Measured 441 22.8 51.2 1.58 235 2009-03-10

(mBuOS‘::{e) Reference [5] | 40.4 21.1 533 | 1.52 - -

Difference (%) +9.2 +8.1 -3.9 +3.9 - -

8 (55)
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7 Uncertainty evaluation of SAR measurement system DASY4 according

to IEC 62209-1 [1] and IEEE 1528 [2]

9 (55)

. Sectionin | Uncer. | Prob . Std. Uncer. Std. Uncer.

Uncertainty Component |EEE 1528 (%) Dist. Div. | Citg | Ci1og (19) (%) (10) (%)
Measurement System
Probe Calibration E2.1 5.9 N 1 1 1 5.9 5.9
Axial Isotropy E2.2 4.7 R \3 0.7 0.7 1.9 1.9
Spherical Isotropy E2.2 19.6 R \3 0.7 0.7 3.9 3.9
Boundary Effect E2.3 1.0 R \3 1 1 0.6 0.6
Linearity E2.4 4.7 R \3 1 1 2.7 2.7
System Detection Limits E2.5 1.0 R \3 1 1 0.6 0.6
Readout electronics E2.6 0.3 N 1 1 1 0.3 0.3
Response time E2.7 0.8 R \3 1 1 0.5 0.5
Integration time E2.8 2.6 R \3 1 1 1.5 1.5
RF Ambient Noise E6.1 +3.0 R \3 1 1 1.7 1.7
RF Ambient Reflections E6.1 3.0 R \3 1 1 1.7 1.7
Probe Positioner E6.2 0.4 R \3 1 1 0.2 0.2
Probe Positioning E6.3 2.9 R \3 1 1 1.7 1.7
Max. SAR Evaluation ES 1.0 R \3 1 1 0.6 0.6
Measurgment System +86 +8.6
Uncertainty
Test Sample Related
Device positioning E4.2 2.9 N 1 1 1 2.9 2.9
Device holder uncertainty E4.1 3.6 N 1 1 1 3.6 3.6
Power drift 6.6.3 +5.0 R V3 1 1 +2.9 +2.9
Test Sample Related +55 +55
Uncertainty
Phantom and Tissue
Parameters
Phantom uncertainty E3.1 +4.0 R 3 1 1 +2.3 +2.3
Liquid conductivity (meas E3.3 25 | N | 1 | 064|043 £1.6 1.1
uncertainty)
Liquid conductivity (target) E3.2 5.0 R V3 | 064 | 043 1.8 1.2
Liquid Permittivity (meas E3.3 £25 | N | 1 | 06 | 049 1.5 £1.2
uncertainty)
Liquid Permittivity (target) E3.2 5.0 R V3 0.6 0.49 1.7 1.4
Phantom and Tissue
Parameters Uncertainty 4.9 3.4
Combln-ed standard +10.9 +10.7
uncertainty
Extended standard +21.9 +21.4

uncertainty (k=2)

Uncertainty budget is applicable for both head and body measurements
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8 Testresults

The tables in this section show the measured 1g and 10g averaged SAR for the device and the
corresponding values normalized to the maximum output power level. A universal radio
communication tester was used to control the device during the SAR measurements. The phone was
supplied with a fully charged battery for the tests. The temperature of the test facility during the tests
was in the range 20 to 25°C. During the tests, the temperature of the tissue simulating liquid was
within £2°C from the liquid temperature at system performance check.

The EUT was tested on the right-hand side phantom (corresponding to the right side of the head) and
the left-hand side phantom for the cheek and tilt phone positions at the middle channel of each
transmit band. For the phone position giving the highest SAR result, the EUT was then tested at the
lowest and the highest channels of each transmit band. In Appendix B, pictures of the EUT positioned
at the head phantom are shown.

For the head test positions the SAR maxima were often found in the jaw region where in one case all
required measurement points could not be reached. For the GSM850 mode some points in the zoom
scans for the left side cheek position could therefore not be measured. However, a close inspection of
the SAR distribution (Appendix D, Figure a) clearly shows that the two maxima were within the
measurement area. The 1g averaged SAR cube is placed near the main maximum location, which
implies that the SAR value found is accurate. This value was also significantly lower than the right side
cheek value which constituted the maximum SAR for this mode. Furthermore, the peak local SAR
value found for the left side cheek was less than the 1g averaged SAR for the right side cheek, which
excludes the possibility that a differently positioned 1g cube on the left side cheek could have given
the maximum SAR value for the mode. The flat phantom measurement procedure proposed in [6], for
cases where measurements are required in tight regions of the SAM phantom, was tested for the EUT
with unsatisfactory results. The SAR maxima were located on the edge of the flat phantom and a 1g
averaged SAR value could thus not be obtained with this procedure.

The EUT was also tested in body worn positions with the front and back side facing the phantom at the
middle channel of each transmit band. For the phone position giving the highest SAR result, the EUT
was then tested at the lowest and the highest channels of each transmit band. All tests in body worn
positions were performed at 15 mm separation between the device and the flat phantom, with the
stereo handsfree attached for speech and data modes. One measurement was made without the
handsfree attached, for the maximum SAR configuration found at each band. Finally, a measurement
for the EDGE mode was made for the maximum SAR configuration found at each band. In Appendix
B, a picture of the EUT when positioned under the flat section of the phantom is shown.

Testing of Bluetooth was not conducted since the Bluetooth output power was less than 12 mW and
all 1g SAR values were found to be less than 1.2 W/kg [6].

10 (55)
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8.1 Results for the GSM850 mode (head)
Normalized
Measured|  Measured | {5 max power,
Configuration Phone position | f (MHz) pov';’er 9 33.0 dBm (W/kg)
(dBm)

SAR1g | SAR10g | SAR1g | SAR1gg
Cheek | 836.6 32.9 0.54° | 0.40° | 0.55° | 0.41°

Left
Tilt 836.6 32.9 0.38 | 0.29 0.39 | 0.30
824.2 32.9 0.75 | 047 0.77 | 048

Open

Cheek | 836.6 32.9 085 | 0.52 0.86 | 0.53

Right
848.8 33.0 0.73 | 0.46 0.73 | 0.46
Tilt 836.6 32.9 0.38 | 0.28 039 | 0.29

Appendix D, Figures a-d, shows SAR distributions for Left Cheek, Right Cheek, Left Tilt, and Right Tilt

positions, including the configuration giving the maximum SAR for GSM850 head measurements.

8.2 Results for the GSM850 mode (body)
Measured Normalized
Separation Configuration Phone Measured (Wikg) to max power,
ON€ 1¢(MHz)| output 9 33.0 dBm (W/kg)
position
power (dBm)
SAR1g | SAR10g| SAR1g | SAR10g
Front 836.6 32.9 0.30 0.21 0.30 0.22
Closed, 824.2 32.9 0.59 0.41 0.60 0.42
15mm between | Stereo handsfree
EUT and flat HPM-62 Back 836.6 32.9 0.50 0.35 0.52 0.36
phantom
848.8 33.0 0.44 0.30 0.44 0.30
Closed, Back | 8242 | 329 057 | 040 | 057 | 0.0
No handsfree

Appendix D, Figure e, shows the SAR distribution for the configuration giving the maximum SAR for

GSM850 body measurements.

® For this configuration all points in the zoom scan could not be reached by the probe. See the discussion in section 8 above.

11 (55)
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8.3 Results for the GPRS(2TS)850 mode (body)
Normalized
Measured Measured to max power,
Separation Configuration Ph(_)r_1e f (MHz) output (Wikg) 30.0 dBm
position (W/kg)
power (dBm)
SAR1y | SAR10g | SAR1g | SAR10g
Front 836.6 30.0 - - - -
Closed, 824.2 30.0 0.61 0.42 0.61 0.42
15mm between | Stereo handsfree
EUT and flat HPM-62 Back 836.6 30.0 0.49 0.34 0.49 0.34
phantom
848.8 30.0 0.40 0.28 0.40 0.28
Closed, Back | 8242 | 30.0 0.61 | 043 | 061 | 043
No handsfree

Appendix D, Figure f, shows the SAR distribution for the configuration giving the maximum SAR for

GPRS(2TS)850 body measurements.

8.4 Results for the EDGE(2TS)850 mode (body)
Normalized
Measured Measured to max power,
Separation Configuration :2%?:.1 f (MHz) output (Wikg) 2?",3/2B)m
P power (dBm) 9
SAR1g | SAR10g| SAR1g [ SAR10g
15mm between Closed
EUT and flat 4 Back 824.2 27.9 0.39 0.27 0.40 0.28
No handsfree
phantom

Appendix D, Figure g, shows the SAR distribution for the EDGE(2TS)850 body measurement.

8.5 Results for the GSM1900 mode (head)
Measured Measured Normalized
_— . output (Wikg) to max power,
Configuration Phone position | f (MHz) power 31.0 dBm (W/kg)
(dBm)
SAR1g | SAR10g | SAR1g | SAR1qg
1850.2 30.9 0.71 0.43 0.73 0.44
Cheek | 1880.0 30.9 0.70 0.42 0.72 0.43
Left
1909.8 30.7 0.58 0.34 0.62 0.37
Open
Tilt 1880.0 30.9 0.09 0.06 0.09 0.06
Cheek | 1880.0 30.9 0.51 0.32 0.52 0.33
Right
Tilt 1880.0 30.9 0.09 0.06 0.10 0.06

Appendix D, Figures h-k, show SAR distributions for Left Cheek, Right Cheek, Left Tilt and Right Tilt

positions, including the configuration giving the maximum SAR for GSM1900 head measurements.

12 (55)
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8.6 Results for the GSM1900 mode (body)
Measured Measured Normalized
. . . Phone £ (MH output (W/kg) 3§°0n:‘an povv\\ll;el:,
Separation Configuration position (MHz) power . m (W/kg)
(dBm)
SAR1g | SAR10g| SAR1g | SAR1qq
Front 1880.0 30.9 0.12 0.07 0.12 0.08
Closed, 1850.2 30.9 0.37 0.23 0.37 0.23
15mm between| Stereo handsfree
EUT and flat HPM-62 Back 1880.0 30.9 0.40 0.24 0.41 0.25
phantom 1909.8 | 30.7 045 | 027 | 048 | 029
Closed, Back | 19098 | 307 | 045 | 027 | 048 | 0.29
No handsfree

Appendix D, Figure I, shows the SAR distributions for the configuration giving the maximum SAR for

GSM1900 body measurements.

8.7 Results for the GPRS(2TS)1900 mode (body)
Measured Measured Normalized
. . . Phone £ (MH output (W/kg) ztsoonllan povv\\ll;el: ’
Separation Configuration position (MHz) power . m (W/kg)
(dBm)
SAR1g | SAR10g| SAR1g | SAR1qq
Front 1880.0 27.9 - - - -
Closed, 1850.2 27.9 0.33 0.20 0.34 0.21
15mm between| Stereo handsfree
EUT and flat HPM-62 Back 1880.0 27.9 0.36 0.22 0.37 0.22
phantom 1909.8 | 27.9 042 | 025 | 043 | 026
Closed, Back | 19098 | 27.9 | 042 | 025 | 043 | 026
No handsfree

Appendix D, Figure m, shows the SAR distributions for the configuration giving the maximum SAR for

GPRS(2TS)1900 body measurements.

8.8 Results for the EDGE(2TS)1900 mode (body)
Normalized
Measured Measured to max power,
Separation Configuration T:i::cri]:n f (MHz) output (Wikg) zz{I?I/zB)m
P power (dBm) g
SAR1y | SAR10g | SAR1g | SAR10g
15mm between Closed
EUT and flat 4 Back |1909.8 26.8 0.35 0.21 0.37 0.22
No handsfree
phantom

Appendix D, Figure n, shows the SAR distribution for the EDGE(2TS)1900 body measurement.

13 (55)
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9

Conclusion

The results above show that the maximum SAR for the EUT is below the applicable SAR limits.
Consequently, the EUT is in compliance with the appropriate RF exposure standards and
recommendations.
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11 Revision History

Rev. Date Description

A 2009-03-27 First revision

Lists of probe calibration parameters replaced by probe

B 2009-04-23 calibration certificates (Appendices E and F)
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APPENDIX A: Photographs of the EUT

(a) Right, Front, Left and Back view of the EUT in the closed position.

(b) The EUT in the open position.

(c) Battery BST-39



-
ERICSSON 2

EAB-09:021089 Uen, Rev B, 2009-04-23

16 (55)

APPENDIX B: Photographs of the EUT when positioned for SAR measurements

(a) Device on head phantom in the cheek position.

(b) Device on head phantom in the tilt position.
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(c) Device on flat section of the phantom. The separation was 15 mm between the device
and the flat phantom.
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APPENDIX C: SAR distribution plots for the system performance checks
System performance check at 835 MHz (Head) conducted March 5™
Date/Time: 2009-03-05 08:58:30

-Communication System: CW; Frequency: 835 MHz; Duty Cycle: 1:1
-Medium: Head 835 MHz; 6 = 0.916 mho/m; &, = 43.4; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(6.01, 6.01, 6.01)

-Electronics: DAE3 Sn422

-Phantom: SAM 1; Serial: TP1390

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

d=15mm, Pin=247.0 mW/Area Scan (81x141x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) =2.71 mW/g

d=15mm, Pin=247.0 mW/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 54.9 V/m; Power Drift = -0.043 dB
Peak SAR (extrapolated) = 3.72 W/kg

SAR(1 g) = 2.51 mW/g; SAR(10 g) = 1.64 mW/g
Maximum value of SAR (measured) =2.72 mW/g

dB
— 0.000

—-2.12

-4.24

-6.36

-8.48

-10.6
0 dB =2.72mW/g
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System performance check at 835 MHz (Head) conducted March 17"
Date/Time: 2009-03-17 11:07:31

-Communication System: CW; Frequency: 835 MHz; Duty Cycle: 1:1
-Medium: Head 835 MHz; 6 = 0.912 mho/m; &, = 42.7; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3113; ConvF(6.01, 6.01, 6.01)

-Electronics: DAE3 Sn422

-Phantom: SAM 1; Serial: TP1390

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

d=15mm, Pin= 250.7 mW/Area Scan (81x141x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 2.72 mW/g

d=15mm, Pin= 250.7 mW/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 54.6 V/m; Power Drift = 0.010 dB
Peak SAR (extrapolated) = 3.71 W/kg

SAR(1 g) =2.51 mW/g; SAR(10 g) = 1.64 mW/g
Maximum value of SAR (measured) =2.72 mW/g

dB
— 0.000

—-2.12

-4.24

-b.36

-8.48

-10.6
0dB=2.72mW/g



-
ERICSSON 2

EAB-09:021089 Uen, Rev B, 2009-04-23

System performance check at 835 MHz (Body) conducted March 5™
Date/Time: 2009-03-05 17:15:20

-Communication System: CW; Frequency: 835 MHz; Duty Cycle: 1:1
-Medium: Body 835 MHz; ¢ = 0.96 mho/m; g, = 54.3; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.64, 5.64, 5.64)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

d=15mm, Pin= 249 mW/Area Scan (81x141x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 2.87 mW/g

d=15mm, Pin= 249 mW/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 54.8 V/m; Power Drift = -0.095 dB
Peak SAR (extrapolated) = 3.87 W/kg

SAR(1 g) = 2.65 mW/g; SAR(10 g) = 1.75 mW/g
Maximum value of SAR (measured) =2.86 mW/g

dB
— 0.000

— -2.08

-4.16

-6.24

-8.32

-10.4
0 dB =2.86mW/g
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System performance check at 835 MHz (Body) conducted March 9™
Date/Time: 2009-03-09 12:46:09

-Communication System: CW; Frequency: 835 MHz; Duty Cycle: 1:1
-Medium: Body 835 MHz; ¢ = 0.968 mho/m; &, = 54.6; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.64, 5.64, 5.64)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

d=15mm, Pin= 248 mW/Area Scan (81x141x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 2.83 mW/g

d=15mm, Pin= 248 mW/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 54.5 V/m; Power Drift = -0.076 dB
Peak SAR (extrapolated) = 3.83 W/kg

SAR(1 g) =2.62 mW/g; SAR(10 g) = 1.73 mW/g
Maximum value of SAR (measured) = 2.84 mW/g

dB
— 0.000

— -2.06

-4.12

-6.18

-8.24

-10.3
0dB =2.84mW/g
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System performance check at 1900 MHz (Head) conducted March 10™
Date/Time: 2009-03-10 17:00:53

-Communication System: CW; Frequency: 1900 MHz; Duty Cycle: 1:1
-Medium: Head 1900 MHz; ¢ = 1.34 mho/m; ¢, = 38.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.1, 5.1, 5.1)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

d=10mm, Pin= 248 mW/Area Scan (61X101X1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 10.0 mW/g

d=10mm, Pin= 248 mW/Zoom Scan (5X5X7) (5X5X7)/ Cube 0: Measurement grid:
dx=8mm, dy=8mm, dz=5mm

Reference Value = 81.6 V/m; Power Drift = -0.072 dB

Peak SAR (extrapolated) = 16.2 W/kg

SAR(1 g) = 8.85 mW/g; SAR(10 g) = 4.64 mW/g

Maximum value of SAR (measured) = 9.93 mW/g

dB
0.000

-3.4¢
-b.84
-10.3
-13.7

-17.1
0 dB = 9.93mW/g
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System performance check at 1900 MHz (Body) conducted March 10™
Date/Time: 2009-03-10 09:28:49

-Communication System: CW; Frequency: 1900 MHz; Duty Cycle: 1:1
-Medium: Body 1900 MHz; ¢ = 1.58 mho/m; &, = 51.2; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.05, 5.05, 5.05)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

d=10mm, Pin= 249 mW/Area Scan (61x101x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 12.5 mW/g

d=10mm, Pin= 249 mW/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 86.3 V/m; Power Drift =0.017 dB
Peak SAR (extrapolated) = 20.3 W/kg

SAR(1 g) =11 mW/g; SAR(10 g) =5.68 mW/g
Maximum value of SAR (measured) = 12.3 mW/g

dB
— 0.000

— -3.48

-6.96

-10.4

-13.9

-17.4
0dB=123mW/g
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APPENDIX D: SAR distribution plots
Date/Time: 2009-03-05 12:24:08

-Communication System: GSM 850; Frequency: 836.6 MHz; Duty Cycle: 1:8.3
-Medium: Head 835 MHz; 6 = 0.916 mho/m; &, = 43.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(6.01, 6.01, 6.01)

-Electronics: DAE3 Sn422

-Phantom: SAM 1; Serial: TP1390

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Left Cheek Mid Ch190/Area Scan (171x81x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.573 mW/g

Left Cheek Mid Ch190/Zoom Scan 5x5x7 (6X6X7)/Cllbe 0: Measurement grid: dx=8mm,
dy=8mm, dz=5mm

Reference Value = 7.00 V/m; Power Drift = -0.080 dB

Peak SAR (extrapolated) = 0.785 W/kg

SAR(1 g) = 0.54 mW/g; SAR(10 g) = 0.40 mW/g

Maximum value of SAR (measured) = 0.562 mW/g

Left Cheek Mid Ch190/Zoom Scan 5x5x7 (6X6X7)/Cllbe 1: Measurement grid: dx=8mm,
dy=8mm, dz=5Smm

Reference Value = 7.00 V/m; Power Drift = -0.080 dB

Peak SAR (extrapolated) = 0.700 W/kg

SAR(1 g) = 0.54 mW/g; SAR(10 g) = 0.40 mW/g

Maximum value of SAR (measured) = 0.561 mW/g

dB
— 0.000

— -2.00

-4.00

-6.00

-8.00

-10.0

0dB=0.561mW/g

(a) SAR distribution for EUT in GSM850 mode measured against the left hand side phantom for
the cheek phone position.
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Date/Time: 2009-03-05 10:56:48

-Communication System: GSM 850; Frequency: 836.6 MHz; Duty Cycle: 1:8.3
-Medium: Head 835 MHz; 6 = 0.916 mho/m; &, = 43.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(6.01, 6.01, 6.01)

-Electronics: DAE3 Sn422

-Phantom: SAM 1; Serial: TP1390

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Right Cheek Mid Ch190/Area Scan (171x81x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.972 mW/g

Right Cheek Mid Ch190/Zoom Scan 5x5x7 (6x6x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 6.41 V/m; Power Drift =-0.133 dB
Peak SAR (extrapolated) = 1.75 W/kg

SAR(1 g) = 0.85 mW/g; SAR(10 g) = 0.52 mW/g
Maximum value of SAR (measured) = 0.870 mW/g

dB
— 0.000

— -2.58

-b.16

-f.74

-10.3

-12.9
0 dB=0.870mW/g

(b) SAR distribution for EUT in GSM850 mode measured against the right hand side phantom

for the cheek phone position.
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Date/Time: 2009-03-17 12:13:40

-Communication System: GSM 850; Frequency: 836.6 MHz; Duty Cycle: 1:8.3
-Medium: Head 835 MHz; 6 = 0.912 mho/m; &, = 42.7; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3113; ConvF(6.01, 6.01, 6.01)

-Electronics: DAE3 Sn422

-Phantom: SAM 1; Serial: TP1390

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Left Tilt Mid Ch190/Area Scan (171x81x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.402 mW/g

Left Tilt Mid Ch190/Zoom Scan 5x5x7 (6x6x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 13.0 V/m; Power Drift = -0.270 dB
Peak SAR (extrapolated) = 0.485 W/kg

SAR(1 g) = 0.38 mW/g; SAR(10 g) = 0.29 mW/g
Maximum value of SAR (measured) = 0.401 mW/g

dB
— 0.000

— -2.02

-4.04

-6.06

-8.08

-10.1
0dB = 0.401mW/g

(c) SAR distribution for EUT in GSM850 mode measured against the left hand side phantom for

the tilt phone position.
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Date/Time: 2009-03-05 11:33:53

-Communication System: GSM 850; Frequency: 836.6 MHz; Duty Cycle: 1:8.3
-Medium: Head 835 MHz; 6 = 0.916 mho/m; &, = 43.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(6.01, 6.01, 6.01)

-Electronics: DAE3 Sn422

-Phantom: SAM 1; Serial: TP1390

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Right Tilt Mid Ch190/Area Scan (171x81x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.404 mW/g

Right Tilt Mid Ch190/Zoom Scan 5x5x7 (6x6x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 11.9 V/m; Power Drift = -0.075 dB
Peak SAR (extrapolated) = 0.471 W/kg

SAR(1 g) = 0.38 mW/g; SAR(10 g) = 0.28 mW/g
Maximum value of SAR (measured) = 0.397 mW/g

dB
— 0.000

—{-1.90

-3.81

-h.71

-f.62

-9.52
0dB=0.397mW/g

(d) SAR distribution for EUT in GSM850 mode measured against the right hand side phantom

for the tilt phone position.
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Date/Time: 2009-03-05 18:46:00

-Communication System: GSM 850; Frequency: 824.2 MHz; Duty Cycle: 1:8.3
-Medium: Body 835 MHz; ¢ = 0.96 mho/m; g, = 54.3; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.64, 5.64, 5.64)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Back st HF Low Ch128/Area Scan (81x121x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.636 mW/g

Back st HF Low Ch128/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 21.4 V/m; Power Drift = -0.085 dB
Peak SAR (extrapolated) = 0.796 W/kg

SAR(1 g) = 0.59 mW/g; SAR(10 g) = 0.41 mW/g
Maximum value of SAR (measured) = 0.626 mW/g

dB
— 0.000

—-2.12

-4.24

-b.36

-8.48

-10.6
0dB = 0.626mW/g

(e) Maximum SAR distribution for EUT in GSM850 mode measured with the back of the phone

facing the flat section of phantom.
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Date/Time: 2009-03-06 12:56:50

-Communication System: GPRS 850 (2ts); Frequency: 8§24.2 MHz; Duty Cycle: 1:4.15
-Medium: Body 835 MHz; ¢ = 0.96 mho/m; g, = 54.3; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.64, 5.64, 5.64)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Back no HF Low Ch128/Area Scan (61x121x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.659 mW/g

Back no HF Low Ch128/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 23.6 V/m; Power Drift =-0.112 dB
Peak SAR (extrapolated) = 0.837 W/kg

SAR(1 g) = 0.61 mW/g; SAR(10 g) = 0.43 mW/g
Maximum value of SAR (measured) = 0.654 mW/g

dB
— 0.000

— -2.08

-4.16

-6.24

-8.32

-10.4
0dB = 0.654mW/g

(f) Maximum SAR distribution for EUT in GPRS(2TS)850 mode measured with the back of the

phone facing the flat section of phantom.
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Date/Time: 2009-03-09 15:04:25

-Communication System: GPRS 850 (2ts); Frequency: 8§24.2 MHz; Duty Cycle: 1:4.15
-Medium: Body 835 MHz; ¢ = 0.968 mho/m; &, = 54.6; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.64, 5.64, 5.64)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Back EDGE no HF Low Ch128/Area Scan (61x91x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.413 mW/g

Back EDGE no HF Low Ch128/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 20.2 V/m; Power Drift = -0.051 dB
Peak SAR (extrapolated) = 0.537 W/kg

SAR(1 g) = 0.39 mW/g; SAR(10 g) = 0.27 mW/g
Maximum value of SAR (measured) = 0.414 mW/g

dB
— 0.000

— -2.06

-4.12

-6.18

-8.24

-10.3
0 dB =0.414mW/g

(g) Maximum SAR distribution for EUT in EDGE850 mode measured with the back of the phone

facing the flat section of phantom.
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Date/Time: 2009-03-11 16:25:37

-Communication System: GSM 1900; Frequency: 1850.2 MHz; Duty Cycle: 1:8.3
-Medium: Head 1900 MHz; ¢ = 1.34 mho/m; ¢, = 38.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.1, 5.1, 5.1)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Left Cheek Low Ch512/Area Scan (171x81x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.806 mW/g

Left Cheek Low Ch512/Zoom Scan 5x5x7 2 (6x6x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 24.5 V/m; Power Drift = -0.009 dB
Peak SAR (extrapolated) = 1.11 W/kg

SAR(1 g) = 0.71 mW/g; SAR(10 g) = 0.43 mW/g
Maximum value of SAR (measured) = 0.769 mW/g

dB
— 0.000

—-3.96

-f.92

-11.9

-1b.8

-19.8
0dB =0.769mW/g

(h) SAR distribution for EUT in GSM1900 mode measured against the left hand side phantom

for the cheek phone position.
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Date/Time: 2009-03-10 17:36:06

-Communication System: GSM 1900; Frequency: 1880 MHz; Duty Cycle: 1:8.3
-Medium: Head 1900 MHz; ¢ = 1.34 mho/m; ¢, = 38.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.1, 5.1, 5.1)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Right Cheek Mid Ch661/Area Scan (131x81x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.559 mW/g

Right Cheek Mid Ch661/Zoom Scan 5x5x7 2 (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 2.45 V/m; Power Drift = 0.059 dB
Peak SAR (extrapolated) = 0.937 W/kg

SAR(1 g) = 0.51 mW/g; SAR(10 g) = 0.32 mW/g
Maximum value of SAR (measured) = 0.533 mW/g

dB
— 0.000

— -2.00

-4.00

-6.00

-8.00

-10.0
0dB =0.533mW/g

(i) SAR distribution for EUT in GSM1900 mode measured against the right hand side phantom

for the cheek phone position.
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Date/Time: 2009-03-11 16:07:52

-Communication System: GSM 1900; Frequency: 1880 MHz; Duty Cycle: 1:8.3
-Medium: Head 1900 MHz; ¢ = 1.34 mho/m; ¢, = 38.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.1, 5.1, 5.1)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Left Tilt Mid Ch661/Area Scan (171x81x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.096 mW/g

Left Tilt Mid Ch661/Zoom Scan 5x5x7 (6x6x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 8.49 V/m; Power Drift = 0.005 dB
Peak SAR (extrapolated) = 0.132 W/kg

SAR(1 g) = 0.09 mW/g; SAR(10 g) = 0.06 mW/g
Maximum value of SAR (measured) = 0.092 mW/g

dB
— 0.000

— -2.00

-4.00

-6.00

-8.00

-10.0
0dB=0.092mW/g

(j) SAR distribution for EUT in GSM1900 mode measured against the left hand side phantom for

the tilt phone position.
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-Communication System: GSM 1900; Frequency: 1880 MHz; Duty Cycle: 1:8.3
-Medium: Head 1900 MHz; ¢ = 1.34 mho/m; ¢, = 38.4; p = 1000 kg/m’

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.1, 5.1, 5.1)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Right Tilt Mid Ch661/Area Scan (131x81x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.108 mW/g

Right Tilt Mid Ch661/Zoom Scan 5x5x7 (6x6x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 6.01 V/m; Power Drift =0.016 dB
Peak SAR (extrapolated) = 0.135 W/kg

SAR(1 g) = 0.09 mW/g; SAR(10 g) = 0.06 mW/g
Maximum value of SAR (measured) = 0.098 mW/g

dB
— 0.000

— -2.00

-4.00

-6.00

-8.00

-10.0
0 dB = 0.098mW/g

(k) SAR distribution for EUT in GSM1900 mode measured against the right hand side phantom

for the tilt phone position.
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-Communication System: GSM 1900; Frequency: 1909.8 MHz; Duty Cycle: 1:8.3
-Medium: Body 1900 MHz; ¢ = 1.58 mho/m; &, = 51.2; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.05, 5.05, 5.05)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Back, No st HF, High Ch810/Area Scan (81x121x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.502 mW/g

Back, No st HF, High Ch810/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 14.7 V/m; Power Drift = -0.051 dB
Peak SAR (extrapolated) = 0.742 W/kg

SAR(1 g) = 0.45 mW/g; SAR(10 g) = 0.27 mW/g
Maximum value of SAR (measured) = 0.486 mW/g

dB
— 0.000

—-3.28

-b.5bb

-9.84

-13.1

-16.4
0 dB = 0.486mW/g

(I) Maximum SAR distribution for EUT in GSM1900 mode measured with the back of the phone

facing the flat section of phantom.
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-Communication System: GPRS 1900 (2ts); Frequency: 1909.8 MHz; Duty Cycle: 1:4.15
-Medium: Body 1900 MHz; ¢ = 1.58 mho/m; &, = 51.2; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.05, 5.05, 5.05)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Back, No st HF, High Ch810/Area Scan (81x121x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.468 mW/g

Back, No st HF, High Ch810/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 14.2 V/m; Power Drift = -0.076 dB
Peak SAR (extrapolated) = 0.697 W/kg

SAR(1 g) = 0.42 mW/g; SAR(10 g) = 0.25 mW/g
Maximum value of SAR (measured) = 0.453 mW/g

dB
— 0.000

—-3.24

-b.48

-9.72

-13.0

-16.2
0 dB = 0.453mW/g

(m) Maximum SAR distribution for EUT in GPRS(2TS)1900 mode measured with the back of the

phone facing the flat section of phantom.
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Date/Time: 2009-03-10 15:19:01

-Communication System: GPRS 1900 (2ts); Frequency: 1909.8 MHz; Duty Cycle: 1:4.15
-Medium: Body 1900 MHz; ¢ = 1.58 mho/m; &, = 51.2; p = 1000 kg/m3

DASY4 Configuration:

-Probe: ES3DV3 - SN3155; ConvF(5.05, 5.05, 5.05)

-Electronics: DAE3 Sn422

-Phantom: SAM 2; Serial: TP1004

-Measurement SW: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Build 184

Back, EDGE, No st HF, High Ch810/Area Scan (81x121x1):

Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (interpolated) = 0.391 mW/g

Back, EDGE, No st HF, High Ch810/Zoom Scan (5x5x7) (5x5x7)/Cube 0:

Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 12.9 V/m; Power Drift = -0.058 dB
Peak SAR (extrapolated) = 0.583 W/kg

SAR(1 g) = 0.35 mW/g; SAR(10 g) = 0.21 mW/g
Maximum value of SAR (measured) = 0.382 mW/g

dB
— 0.000

—-3.16

-6.32

-9.48

-12.6

-15.8

0dB =0.382mW/g

(n) Maximum SAR distribution for EUT in EDGE1900 mode measured with the back of the
phone facing the flat section of phantom.
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APPENDIX E: Probe calibration certificate for ES3DV3, S/N: 3113
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APPENDIX F: Probe calibration certificate for ES3DV3, S/N: 3155
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